



## Florida Sharkman Protocols

The information provided in this document does not, and is not intended to, constitute medical advice; instead, all information, content, and materials available in this document are for general informational purposes only. Information in this document may not constitute the most up-to-date medical or other information.

Readers of this document should contact their medical professionals to obtain advice with respect to any medical matter or condition. No reader of this document should act or refrain from acting on the basis of information in this document without first seeking medical advice from an accredited physician. Only your individual physician can provide assurances that the information contained herein — and your interpretation of it — is applicable or appropriate to your particular situation.

The views expressed in, or through, this document are those of the individual authors writing in their individual capacities only. All liability with respect to actions taken or not taken based on the contents of this document is hereby expressly disclaimed. The content on this posting is provided “as is;” no representations are made that the content is error-free.

# Contents

Antiviral Protocol.....	3
Suggested Uses .....	3
Description.....	3
Timeframe .....	3
Antiviral Two-Month Calendar .....	4
Month One .....	4
Antiviral Protocol – Month Two .....	5
Protocol A.....	6
Protocol A – Monthly Calendar .....	6
Protocol B.....	7
Suggested Uses .....	7
Description.....	7
Timeframe .....	7
Protocol B – Monthly Calendar .....	8
Protocol C.....	9
Brain Cancer Glioblastoma (GBM) Protocol.....	10
Month One .....	10
Brain Cancer (GBM) Protocol – Month Two .....	11
Lyme Disease Protocol ( <i>two-months</i> ).....	12
Month One .....	12
Lyme Disease Protocol – Month Two .....	13
Resources.....	14

# Antiviral Protocol

## Suggested Uses

- Viral infections such as: Covid, RSV, Epstein-Barr, HPV, etc.
- Viruses that cause many cancers:
  - HPV
  - Epstein-Barr
  - HCV
  - HIV
  - Cervical
  - HBV
  - HHV-8
  - HTLV-1
  - MCV
  - SV40
- Many gram-negative bacterial infections such as H. Pylori

## Description

This protocol is based on the use of **Ivermectin, Doxycycline, Moxidectin, Fenbendazole, and Berberine.**

## Timeframe

This is a two month-long protocol. If infection is cleared after this protocol is completed, no follow up is needed. If infection is not cleared, or for fighting virus-caused cancers, we recommend a two-week break and to proceed to Protocol B listed after Antiviral Protocol.

# Antiviral Two-Month Calendar

## Month One

Day 1	Day 2	Day 3	Day 4	Day 5	Day 6	Day 7
<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)
<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg
<b>Doxycycline</b> 100 mg (PM)	<b>Doxycycline</b> 100 mg (PM)	<b>Doxycycline</b> 100 mg (PM)	<b>Doxycycline</b> 100 mg (PM)	<b>Doxycycline</b> 100 mg (PM)	<b>Doxycycline</b> 100 mg (PM)	<b>Doxycycline</b> 100 mg (PM)
<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg
Day 8	Day 9	Day 10	Day 11	Day 12	Day 13	Day 14
<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)
<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg
<b>Doxycycline</b> 100 mg (PM)	<b>Doxycycline</b> 100 mg (PM)	<b>Doxycycline</b> 100 mg (PM)	<b>Doxycycline</b> 100 mg (PM)	<b>Doxycycline</b> 100 mg (PM)	<b>Doxycycline</b> 100 mg (PM)	<b>Doxycycline</b> 100 mg (PM)
<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg
Day 15	Day 16	Day 17	Day 18	Day 19	Day 20	Day 21
<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)
	<b>Fenbendazole</b> 50 mg/kg	<b>Fenbendazole</b> 50 mg/kg	<b>Fenbendazole</b> 50 mg/kg	<b>Fenbendazole</b> 50 mg/kg	<b>Fenbendazole</b> 50 mg/kg	<b>Ivermectin</b> 0.2 mg/kg
<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg
Day 22	Day 23	Day 24	Day 25	Day 26	Day 27	Day 28
<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)
<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg
<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg
Day 29	Day 30					
<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	Start Month Two.				
<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>NOTES:</b>				
<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> – should be taken with food at lunch or dinner.				
		<b>Doxycycline</b> – should be taken on an empty stomach with a large glass of water. If Doxycycline causes stomach upset, take it in conjunction with a light snack.				
		<b>Fenbendazole</b> – take with the largest meal of the day.				
		<b>Ivermectin</b> – take on an empty stomach.				

## Antiviral Protocol – Month Two

Day 1	Day 2	Day 3	Day 4	Day 5	Day 6	Day 7
<b>Doxycycline</b> 100 mg (AM)  <b>Moxidectin</b> 0.5 mg/kg  <b>Berberine</b> 1200-1500 mg	<b>Doxycycline</b> 100 mg (AM)  <b>Berberine</b> 1200-1500 mg	<b>Doxycycline</b> 100 mg (AM)  <b>Berberine</b> 1200-1500 mg	<b>Doxycycline</b> 100 mg (AM)  <b>Berberine</b> 1200-1500 mg	<b>Doxycycline</b> 100 mg (AM)  <b>Berberine</b> 1200-1500 mg	<b>Doxycycline</b> 100 mg (AM)  <b>Berberine</b> 1200-1500 mg	<b>Doxycycline</b> 100 mg (AM)  <b>Berberine</b> 1200-1500 mg
Day 8	Day 9	Day 10	Day 11	Day 12	Day 13	Day 14
<b>Doxycycline</b> 100 mg (AM)  <b>Berberine</b> 1200-1500 mg	<b>Doxycycline</b> 100 mg (AM)  <b>Berberine</b> 1200-1500 mg	<b>Doxycycline</b> 100 mg (AM)  <b>Berberine</b> 1200-1500 mg	<b>Doxycycline</b> 100 mg (AM)  <b>Berberine</b> 1200-1500 mg	<b>Doxycycline</b> 100 mg (AM)  <b>Berberine</b> 1200-1500 mg	<b>Doxycycline</b> 100 mg (AM)  <b>Berberine</b> 1200-1500 mg	<b>Doxycycline</b> 100 mg (AM)  <b>Berberine</b> 1200-1500 mg
Day 15	Day 16	Day 17	Day 18	Day 19	Day 20	Day 21
<b>Discontinue Doxycycline</b>  <b>Berberine</b> 1200-1500 mg	<b>Fenbendazole</b> 50 mg/kg  <b>Berberine</b> 1200-1500 mg	<b>Fenbendazole</b> 50 mg/kg  <b>Berberine</b> 1200-1500 mg	<b>Fenbendazole</b> 50 mg/kg  <b>Berberine</b> 1200-1500 mg	<b>Fenbendazole</b> 50 mg/kg  <b>Berberine</b> 1200-1500 mg	<b>Fenbendazole</b> 50 mg/kg  <b>Berberine</b> 1200-1500 mg	<b>Ivermectin</b> 0.2 mg/kg  <b>Berberine</b> 1200-1500 mg
Day 22	Day 23	Day 24	Day 25	Day 26	Day 27	Day 28
<b>Ivermectin</b> 0.2 mg/kg  <b>Berberine</b> 1200-1500 mg	<b>Ivermectin</b> 0.2 mg/kg  <b>Berberine</b> 1200-1500 mg	<b>Ivermectin</b> 0.2 mg/kg  <b>Berberine</b> 1200-1500 mg	<b>Ivermectin</b> 0.2 mg/kg  <b>Berberine</b> 1200-1500 mg	<b>Ivermectin</b> 0.2 mg/kg  <b>Berberine</b> 1200-1500 mg	<b>Ivermectin</b> 0.2 mg/kg  <b>Berberine</b> 1200-1500 mg	<b>Ivermectin</b> 0.2 mg/kg  <b>Berberine</b> 1200-1500 mg
Day 29	Day 30	If the infection is clear, congratulations, nothing further is required. If treating cancer or long-term infection, take a two-week break and proceed to Protocol B.  <b>NOTES:</b> <b>Berberine</b> – should be taken with food at lunch or dinner. <b>Doxycycline</b> – should be taken on an empty stomach with a large glass of water. If Doxycycline causes stomach upset, take it in conjunction with a light snack. <b>Fenbendazole</b> – take a lower dose this month (30 mg/kg) with the largest meal. <b>Ivermectin</b> – take on an empty stomach.				
<b>Ivermectin</b> 0.2 mg/kg  <b>Berberine</b> 1200-1500 mg	<b>Moxidectin</b> 0.5 mg/kg  <b>Berberine</b> 1200-1500 mg  <b>COMPLETE</b>					

# Protocol A

This is a general monthly protocol.

## Protocol A – Monthly Calendar

Day 1	Day 2	<i>Full/New Moon</i> – Day 3	Day 4	Day 5	Day 6	Day 7
Doxycycline 100 mg (AM)	Doxycycline 100 mg (AM)	Doxycycline 100 mg (AM)	Doxycycline 100 mg (AM)	Doxycycline 100 mg (AM)	Doxycycline 100 mg (AM)	Doxycycline 100 mg (AM)
Doxycycline 100 mg (PM)	Doxycycline 100 mg (PM)	Doxycycline 100 mg (PM)	Doxycycline 100 mg (PM)	Doxycycline 100 mg (PM)	Doxycycline 100 mg (PM)	Doxycycline 100 mg (PM)
Fenbendazole 50 mg/kg (PM)	Fenbendazole 50 mg/kg (PM)	Fenbendazole 50 mg/kg (PM)	Fenbendazole 50 mg/kg (PM)	Fenbendazole 50 mg/kg (PM)	Fenbendazole 50 mg/kg (PM)	Fenbendazole 50 mg/kg (PM)
Berberine 1200-1500 mg	Berberine 1200-1500 mg	Berberine 1200-1500 mg	Berberine 1200-1500 mg	Berberine 1200-1500 mg	Berberine 1200-1500 mg	Berberine 1200-1500 mg
Day 8	Day 9	Day 10	Day 11	Day 12	Day 13	Day 14
Doxycycline 100 mg (AM)	Doxycycline 100 mg (AM)	Doxycycline 100 mg (AM)	Doxycycline 100 mg (AM)	Doxycycline 100 mg (AM)	Doxycycline 100 mg (AM)	Doxycycline 100 mg (AM)
	Ivermectin 0.2 mg/kg	Ivermectin 0.2 mg/kg	Ivermectin 0.2 mg/kg	Ivermectin 0.2 mg/kg	Ivermectin 0.2 mg/kg	Ivermectin 0.2 mg/kg
Doxycycline 100 mg (PM)	Doxycycline 100 mg (PM)	Doxycycline 100 mg (PM)	Doxycycline 100 mg (PM)	Doxycycline 100 mg (PM)	Doxycycline 100 mg (PM)	Doxycycline 100 mg (PM)
Berberine 1200-1500 mg	Berberine 1200-1500 mg	Berberine 1200-1500 mg	Berberine 1200-1500 mg	Berberine 1200-1500 mg	Berberine 1200-1500 mg	Berberine 1200-1500 mg
Day 15	Day 16	Day 17	Day 18 <i>New/Full Moon</i>	Day 19	Day 20	Day 21
Berberine 1200-1500 mg	Berberine 1200-1500 mg	Oxfendazole 20 mg/kg	Oxfendazole 20 mg/kg	Oxfendazole 20 mg/kg	Berberine 1200-1500 mg	Berberine 1200-1500 mg
		Berberine 1200-1500 mg	Berberine 1200-1500 mg	Berberine 1200-1500 mg		
Day 22	Day 23	Day 24	Day 25	Day 26	Day 27	Day 28
Berberine 1200-1500 mg	Moxidectin 0.5 mg/kg	Berberine 1200-1500 mg	Berberine 1200-1500 mg	Berberine 1200-1500 mg	Berberine 1200-1500 mg	Berberine 1200-1500 mg
	Berberine 1200-1500 mg					
Day 29	Day 30	Repeat as many months as required to clear the condition. If Herxheimer Reactions are severe, reduce dosage or discontinue until the reactions have stopped.				
Berberine 1200-1500 mg	Berberine 1200-1500 mg	<b>NOTES:</b> <b>Berberine</b> – should be taken with food at lunch or dinner. <b>Doxycycline</b> – should be taken on an empty stomach with a large glass of water. If Doxycycline causes stomach upset, take it in conjunction with a light snack. <b>Fenbendazole</b> – take with the largest meal of the day. <b>Ivermectin</b> – take on an empty stomach. <b>Oxfendazole</b> – take with a fatty meal for better absorption.				

# Protocol B

## Suggested Uses

- Start Point for cancers other than viral
- Second phase for viral cancers
- Crohn's disease
- Colitis
- Ulcerated Colitis
- Parasitic worm infections
- Fungal infections
- Biofilms

## Description

This protocol is based on the use of **Ivermectin**, **Doxycycline**, **Fenbendazole**, and **Berberine**.

## Timeframe

This is a month-long protocol. If the infection is cleared after this protocol is completed, no follow up is needed. If the infection is not cleared, or for fighting cancers, this protocol can be used for many months until the condition clears.

## Protocol B – Monthly Calendar

Day 1	Day 2	Day 3 <i>New/Full Moon</i>	Day 4	Day 5	Day 6	Day 7
Doxycycline 100 mg (AM)	Doxycycline 100 mg (AM)	Doxycycline 100 mg (AM)	Doxycycline 100 mg (AM)	Doxycycline 100 mg (AM)	Doxycycline 100 mg (AM)	Doxycycline 100 mg (AM)
Doxycycline 100 mg (PM)	Doxycycline 100 mg (PM)	Doxycycline 100 mg (PM)	Doxycycline 100 mg (PM)	Doxycycline 100 mg (PM)	Doxycycline 100 mg (PM)	Doxycycline 100 mg (PM)
Fenbendazole 50 mg/kg (PM)	Fenbendazole 50 mg/kg (PM)	Fenbendazole 50 mg/kg (PM)	Fenbendazole 50 mg/kg (PM)	Fenbendazole 50 mg/kg (PM)	Fenbendazole 50 mg/kg (PM)	Fenbendazole 50 mg/kg (PM)
Berberine 1200-1500 mg	Berberine 1200-1500 mg	Berberine 1200-1500 mg	Berberine 1200-1500 mg	Berberine 1200-1500 mg	Berberine 1200-1500 mg	Berberine 1200-1500 mg
Day 8	Day 9	Day 10	Day 11	Day 12	Day 13	Day 14
Doxycycline 100 mg (AM)	Doxycycline 100 mg (AM)	Doxycycline 100 mg (AM)	Doxycycline 100 mg (AM)	Doxycycline 100 mg (AM)	Doxycycline 100 mg (AM)	Doxycycline 100 mg (AM)
Doxycycline 100 mg (PM)	Doxycycline 100 mg (PM)	Doxycycline 100 mg (PM)	Doxycycline 100 mg (PM)	Doxycycline 100 mg (PM)	Doxycycline 100 mg (PM)	Doxycycline 100 mg (PM)
Fenbendazole 50 mg/kg (PM)	Fenbendazole 50 mg/kg (PM)	Fenbendazole 50 mg/kg (PM)	Fenbendazole 50 mg/kg (PM)	Fenbendazole 50 mg/kg (PM)	Fenbendazole 50 mg/kg (PM)	Fenbendazole 50 mg/kg (PM)
Berberine 1200-1500 mg	Berberine 1200-1500 mg	Berberine 1200-1500 mg	Berberine 1200-1500 mg	Berberine 1200-1500 mg	Berberine 1200-1500 mg	Berberine 1200-1500 mg
Day 15	Day 16	Day 17	Day 18 <i>New/Full Moon</i>	Day 19	Day 20	Day 21
Berberine 1200-1500 mg	Berberine 1200-1500 mg	Ivermectin 0.2 mg/kg  Berberine 1200-1500 mg	Ivermectin 0.2 mg/kg  Berberine 1200-1500 mg	Ivermectin 0.2 mg/kg  Berberine 1200-1500 mg	Ivermectin 0.2 mg/kg  Berberine 1200-1500 mg	Ivermectin 0.2 mg/kg  Berberine 1200-1500 mg
Day 22	Day 23	Day 24	Day 25	Day 26	Day 27	Day 28
Ivermectin 0.2 mg/kg  Berberine 1200-1500 mg	Ivermectin 0.2 mg/kg  Berberine 1200-1500 mg	Ivermectin 0.2 mg/kg  Berberine 1200-1500 mg	Ivermectin 0.2 mg/kg  Berberine 1200-1500 mg	Ivermectin 0.2 mg/kg  Berberine 1200-1500 mg	Berberine 1200-1500 mg	Berberine 1200-1500 mg
Day 29	Day 30	Repeat as many months as required to clear the condition.				
Berberine 1200-1500 mg	Berberine 1200-1500 mg	<b>NOTES:</b> <b>Berberine</b> – should be taken with food at lunch or dinner. <b>Doxycycline</b> – should be taken on an empty stomach with a large glass of water. If Doxycycline causes stomach upset, take it in conjunction with a light snack. <b>Fenbendazole</b> – take with the largest meal of the day. <b>Ivermectin</b> – take on an empty stomach.				



# Protocol C

This is a monthly protocol designed for maintenance, no sooner than after 6 months when parasites (nematodes) are no longer detected in the stool.

Day 1	Day 2	Day 3 <i>Full/New Moon</i>	Day 4	Day 5	Day 6	Day 7
<b>Oxfendazole</b> 20 mg/kg  <b>Berberine</b> 1200-1500 mg	<b>Oxfendazole</b> 20 mg/kg  <b>Berberine</b> 1200-1500 mg	<b>Oxfendazole</b> 20 mg/kg  <b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg
Day 8	Day 9	Day 10	Day 11	Day 12	Day 13	Day 14
<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg
Day 15	Day 16	Day 17	Day 18 <i>New/Full Moon</i>	Day 19	Day 20	Day 21
<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Moxidectin</b> 0.5 mg/kg  <b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg
Day 22	Day 23	Day 24	Day 25	Day 26	Day 27	Day 28
<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg
Day 29	Day 30					
<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	Repeat as many months as required to clear the condition. <b>NOTES:</b> <b>Berberine</b> – should be taken with food at lunch or dinner. <b>Oxfendazole</b> – take with a fatty meal for better absorption.				

# Brain Cancer Glioblastoma (GBM) Protocol

This is a 2-month (60 days) protocol.

## Month One

Day 1	Day 2	Day 3	Day 4	Day 5	Day 6	Day 7
<b>Doxycycline</b> 100 mg (AM)  <b>Moxidectin</b> 0.5 mg/kg  <b>Doxycycline</b> 100 mg (PM)  <b>Berberine</b> 1200-1500 mg	<b>Doxycycline</b> 100 mg (AM)  <b>Doxycycline</b> 100 mg (PM)  <b>Berberine</b> 1200-1500 mg	<b>Doxycycline</b> 100 mg (AM)  <b>Doxycycline</b> 100 mg (PM)  <b>Berberine</b> 1200-1500 mg	<b>Doxycycline</b> 100 mg (AM)  <b>Doxycycline</b> 100 mg (PM)  <b>Berberine</b> 1200-1500 mg	<b>Doxycycline</b> 100 mg (AM)  <b>Doxycycline</b> 100 mg (PM)  <b>Berberine</b> 1200-1500 mg	<b>Doxycycline</b> 100 mg (AM)  <b>Doxycycline</b> 100 mg (PM)  <b>Berberine</b> 1200-1500 mg	<b>Doxycycline</b> 100 mg (AM)  <b>Doxycycline</b> 100 mg (PM)  <b>Berberine</b> 1200-1500 mg
Day 8	Day 9	Day 10	Day 11	Day 12	Day 13	Day 14
<b>Doxycycline</b> 100 mg (AM)  <b>Doxycycline</b> 100 mg (PM)  <b>Berberine</b> 1200-1500 mg	<b>Doxycycline</b> 100 mg (AM)  <b>Doxycycline</b> 100 mg (PM)  <b>Berberine</b> 1200-1500 mg	<b>Doxycycline</b> 100 mg (AM)  <b>Doxycycline</b> 100 mg (PM)  <b>Berberine</b> 1200-1500 mg	<b>Doxycycline</b> 100 mg (AM)  <b>Doxycycline</b> 100 mg (PM)  <b>Berberine</b> 1200-1500 mg	<b>Doxycycline</b> 100 mg (AM)  <b>Doxycycline</b> 100 mg (PM)  <b>Berberine</b> 1200-1500 mg	<b>Doxycycline</b> 100 mg (AM)  <b>Doxycycline</b> 100 mg (PM)  <b>Berberine</b> 1200-1500 mg	<b>Doxycycline</b> 100 mg (AM)  <b>Doxycycline</b> 100 mg (PM)  <b>Berberine</b> 1200-1500 mg
Day 15	Day 16	Day 17	Day 18	Day 19	Day 20	Day 21
<b>Fenbendazole</b> 50 mg/kg  <b>Azithromycin</b> 500 mg  <b>Berberine</b> 1200-1500 mg	<b>Fenbendazole</b> 50 mg/kg  <b>Azithromycin</b> 500 mg  <b>Berberine</b> 1200-1500 mg	<b>Fenbendazole</b> 50 mg/kg  <b>Azithromycin</b> 500 mg  <b>Berberine</b> 1200-1500 mg	<b>Fenbendazole</b> 50 mg/kg  <b>Azithromycin</b> 500 mg  <b>Berberine</b> 1200-1500 mg	<b>Fenbendazole</b> 50 mg/kg  <b>Azithromycin</b> 500 mg  <b>Berberine</b> 1200-1500 mg	<b>Ivermectin</b> 0.2 mg/kg  <b>Azithromycin</b> 500 mg  <b>Berberine</b> 1200-1500 mg	<b>Ivermectin</b> 0.2 mg/kg  <b>Azithromycin</b> 500 mg  <b>Berberine</b> 1200-1500 mg
Day 22	Day 23	Day 24	Day 25	Day 26	Day 27	Day 28
<b>Ivermectin</b> 0.2 mg/kg  <b>Azithromycin</b> 500 mg  <b>Berberine</b> 1200-1500 mg	<b>Ivermectin</b> 0.2 mg/kg  <b>Azithromycin</b> 500 mg  <b>Berberine</b> 1200-1500 mg	<b>Ivermectin</b> 0.2 mg/kg  <b>Azithromycin</b> 500 mg  <b>Berberine</b> 1200-1500 mg	<b>Ivermectin</b> 0.2 mg/kg  <b>Azithromycin</b> 500 mg  <b>Berberine</b> 1200-1500 mg	<b>Ivermectin</b> 0.2 mg/kg  <b>Azithromycin</b> 500 mg  <b>Berberine</b> 1200-1500 mg	<b>Ivermectin</b> 0.2 mg/kg  <b>Azithromycin</b> 500 mg  <b>Berberine</b> 1200-1500 mg	<b>Ivermectin</b> 0.2 mg/kg  <b>Azithromycin</b> 500 mg  <b>Berberine</b> 1200-1500 mg
Day 29	Day 30					
<b>Doxycycline</b> 100 mg (AM)  <b>Moxidectin</b> 0.5 mg/kg  <b>Doxycycline</b> 100 mg (PM)  <b>Berberine</b> 1200-1500 mg	<b>Doxycycline</b> 100 mg (AM)  <b>Doxycycline</b> 100 mg (PM)  <b>Berberine</b> 1200-1500 mg	<b>NOTES:</b> <b>Berberine</b> – should be taken with food at lunch or dinner. <b>Doxycycline</b> – should be taken on an empty stomach with a large glass of water. If Doxycycline causes stomach upset, take it in conjunction with a light snack. <b>Fenbendazole</b> – take with the largest meal of the day. <b>Ivermectin</b> – take on an empty stomach.				

## Brain Cancer (GBM) Protocol – Month Two

Day 1	Day 2	Day 3	Day 4	Day 5	Day 6	Day 7
Doxycycline 100 mg (AM)	Doxycycline 100 mg (AM)	Doxycycline 100 mg (AM)	Doxycycline 100 mg (AM)	Doxycycline 100 mg (AM)	Doxycycline 100 mg (AM)	Doxycycline 100 mg (AM)
Doxycycline 100 mg (PM)	Doxycycline 100 mg (PM)	Doxycycline 100 mg (PM)	Doxycycline 100 mg (PM)	Doxycycline 100 mg (PM)	Doxycycline 100 mg (PM)	Doxycycline 100 mg (PM)
Berberine 1200-1500 mg	Berberine 1200-1500 mg	Berberine 1200-1500 mg	Berberine 1200-1500 mg	Berberine 1200-1500 mg	Berberine 1200-1500 mg	Berberine 1200-1500 mg
Day 8	Day 9	Day 10	Day 11	Day 12	Day 13	Day 14
Doxycycline 100 mg (AM)	Doxycycline 100 mg (AM)	Doxycycline 100 mg (AM)	Doxycycline 100 mg (AM)	Doxycycline 100 mg (AM)	Fenbendazole 50 mg/kg	Fenbendazole 50 mg/kg
Doxycycline 100 mg (PM)	Doxycycline 100 mg (PM)	Doxycycline 100 mg (PM)	Doxycycline 100 mg (PM)	Doxycycline 100 mg (PM)	Azithromycin 500 mg	Azithromycin 500 mg
Berberine 1200-1500 mg	Berberine 1200-1500 mg	Berberine 1200-1500 mg	Berberine 1200-1500 mg	Berberine 1200-1500 mg	Berberine 1200-1500 mg	Berberine 1200-1500 mg
Day 15	Day 16	Day 17	Day 18	Day 19	Day 20	Day 21
Fenbendazole 50 mg/kg	Fenbendazole 50 mg/kg	Fenbendazole 50 mg/kg	Ivermectin 0.2 mg/kg	Ivermectin 0.2 mg/kg	Ivermectin 0.2 mg/kg	Ivermectin 0.2 mg/kg
Azithromycin 500 mg	Azithromycin 500 mg	Azithromycin 500 mg	Azithromycin 500 mg	Azithromycin 500 mg	Azithromycin 500 mg	Azithromycin 500 mg
Berberine 1200-1500 mg	Berberine 1200-1500 mg	Berberine 1200-1500 mg	Berberine 1200-1500 mg	Berberine 1200-1500 mg	Berberine 1200-1500 mg	Berberine 1200-1500 mg
Day 22	Day 23	Day 24	Day 25	Day 26	Day 27	Day 28
Ivermectin 0.2 mg/kg	Ivermectin 0.2 mg/kg	Ivermectin 0.2 mg/kg	Ivermectin 0.2 mg/kg	Ivermectin 0.2 mg/kg	Ivermectin 0.2 mg/kg	Ivermectin 0.2 mg/kg
Azithromycin 500 mg	Berberine 1200-1500 mg	Berberine 1200-1500 mg	Berberine 1200-1500 mg	Berberine 1200-1500 mg	Berberine 1200-1500 mg	Berberine 1200-1500 mg
Berberine 1200-1500 mg						
Day 29	Day 30					
Ivermectin 0.2 mg/kg	Ivermectin 0.2 mg/kg	Repeat as needed.				
Berberine 1200-1500 mg	Berberine 1200-1500 mg	<b>NOTES:</b> <b>Berberine</b> – should be taken with food at lunch or dinner. <b>Doxycycline</b> – should be taken on an empty stomach with a large glass of water. If Doxycycline causes stomach upset, take it in conjunction with a light snack. <b>Fenbendazole</b> – take with the largest meal of the day. <b>Ivermectin</b> – take on an empty stomach.				

# Lyme Disease Protocol *(two-months)*

## Month One

Day 1	Day 2	Day 3	Day 4	Day 5	Day 6	Day 7
<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)
<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg
<b>Doxycycline</b> 100 mg (PM)	<b>Doxycycline</b> 100 mg (PM)	<b>Doxycycline</b> 100 mg (PM)	<b>Doxycycline</b> 100 mg (PM)	<b>Doxycycline</b> 100 mg (PM)	<b>Doxycycline</b> 100 mg (PM)	<b>Doxycycline</b> 100 mg (PM)
<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg
Day 8	Day 9	Day 10	Day 11	Day 12	Day 13	Day 14
<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)
<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg
<b>Doxycycline</b> 100 mg (PM)	<b>Doxycycline</b> 100 mg (PM)	<b>Doxycycline</b> 100 mg (PM)	<b>Doxycycline</b> 100 mg (PM)	<b>Doxycycline</b> 100 mg (PM)	<b>Doxycycline</b> 100 mg (PM)	<b>Doxycycline</b> 100 mg (PM)
<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg
Day 15	Day 16	Day 17	Day 18	Day 19	Day 20	Day 21
<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)
<b>Doxycycline</b> 100 mg (PM)	<b>Doxycycline</b> 100 mg (PM)	<b>Doxycycline</b> 100 mg (PM)	<b>Doxycycline</b> 100 mg (PM)	<b>Doxycycline</b> 100 mg (PM)	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg
<b>Fenbendazole</b> 50 mg/kg (PM)	<b>Fenbendazole</b> 50 mg/kg (PM)	<b>Fenbendazole</b> 50 mg/kg (PM)	<b>Fenbendazole</b> 50 mg/kg (PM)	<b>Fenbendazole</b> 50 mg/kg (PM)	<b>Doxycycline</b> 100 mg (PM)	<b>Doxycycline</b> 100 mg (PM)
<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg
Day 22	Day 23	Day 24	Day 25	Day 26	Day 27	Day 28
<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)
<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg
<b>Doxycycline</b> 100 mg (PM)	<b>Doxycycline</b> 100 mg (PM)	<b>Doxycycline</b> 100 mg (PM)	<b>Doxycycline</b> 100 mg (PM)	<b>Doxycycline</b> 100 mg (PM)	<b>Doxycycline</b> 100 mg (PM)	<b>Doxycycline</b> 100 mg (PM)
<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg
Day 29	Day 30	<p><b>NOTES:</b> Repeat if necessary with or without DOXY during Month Two.</p> <p><b>Berberine</b> – should be taken with food at lunch or dinner.</p> <p><b>Doxycycline</b> – should be taken on an empty stomach with a large glass of water. If Doxycycline causes stomach upset, take it in conjunction with a light snack.</p> <p><b>Fenbendazole</b> – take with the largest meal of the day.</p> <p><b>Ivermectin</b> – take on an empty stomach.</p>				
<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)					
<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg					
<b>Doxycycline</b> 100 mg (PM)	<b>Doxycycline</b> 100 mg (PM)					
<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg					

## Lyme Disease Protocol – Month Two

Day 1	Day 2	Day 3	Day 4	Day 5	Day 6	Day 7	
<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	
<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	
<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	
Day 8	Day 9	Day 10	Day 11	Day 12	Day 13	Day 14	
<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	
<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	
<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	
Day 15	Day 16	Day 17	Day 18	Day 19	Day 20	Day 21	
<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	
<b>Fenbendazole</b> 50 mg/kg (PM)	<b>Fenbendazole</b> 50 mg/kg (PM)	<b>Fenbendazole</b> 50 mg/kg (PM)	<b>Fenbendazole</b> 50 mg/kg (PM)	<b>Fenbendazole</b> 50 mg/kg (PM)	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	
<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	
Day 22	Day 23	Day 24	Day 25	Day 26	Day 27	Day 28	
<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	
<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	
<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	
Day 29	Day 30						
<b>Doxycycline</b> 100 mg (AM)	<b>Doxycycline</b> 100 mg (AM)	<b>NOTES:</b> <b>Low-dose DOXY during Month Two. If you are still having issues after Month Two, email <a href="mailto:info@floridasharkman.org">info@floridasharkman.org</a></b>					
<b>Ivermectin</b> 0.2 mg/kg	<b>Ivermectin</b> 0.2 mg/kg	<b>Berberine</b> – should be taken with food at lunch or dinner.					
<b>Berberine</b> 1200-1500 mg	<b>Berberine</b> 1200-1500 mg	<b>Doxycycline</b> – should be taken on an empty stomach with a large glass of water. If Doxycycline causes stomach upset, take it in conjunction with a light snack.					
		<b>Fenbendazole</b> – take with the largest meal of the day.					
		<b>Ivermectin</b> – take on an empty stomach.					

# Resources

<http://floridasharkman.org/>

<https://debugyourhealth.com/parasites-in-humans/#Parasite-Prevention>

<https://www.mycancerstory.rocks/>

<https://www.drugs.com/pro/moxidectin.html>

<https://search.nih.gov/search?affiliate=nih&query=parasites+and+cancer> - Use the search bar to conduct additional queries such as “fenbendazole and cancer” or “ivermectin and cancer.”

Online Calculator:

[https://www.contrabandcures.com/Parasite\\_Protocol/](https://www.contrabandcures.com/Parasite_Protocol/)

Video Discussion of Parasites:

<https://rumble.com/vuew8a-tka-live-parasite-cleanse-part-2-with-iet-and-ssgq.html>

Antidepressant Effects of Moxidectin, an Antiparasitic Drug, in a Rat Model of Depression:

<https://www.ncbi.nlm.nih.gov/pmc/articles/PMC6783392/>

Fenbendazole Research Paper:

<https://etd.auburn.edu/bitstream/handle/10415/5410/Final%20thesis%20edits%208-15-16.pdf?sequence=2>

Glioblastoma linked to *T. Gondii* (Toxoplasmosis):

<https://www.sciencedaily.com/releases/2021/01/210111084223.htm>

Ivermectin and Glioblastoma:

<https://www.osti.gov/biblio/22696697-anthelmintic-drug-ivermectin-inhibits-angiogenesis-growthsurvival-glioblastoma-through-inducing-mitochondrial-dysfunction-oxidative-stress>

Major Enzymes Responsible for Metabolism of Albendazole and Fenbendazole in Human Liver

Microsomes:

<https://www.ncbi.nlm.nih.gov/pmc/articles/PMC3811268/>

Unexpected antitumorigenic effect of fenbendazole when combined with supplementary vitamins:

<https://pubmed.ncbi.nlm.nih.gov/19049251/>